FOULING OF FINE PORE DIFFUSED AERATORS:
AN INTERPLANT COMPARISON

by

C. Robert Baillod and Kevin Hopkins
Michigan Technological University
Houghton, Michigan 49931

Cooperative Agreement No. CR812167

Project Officer

Richard C. Brenner
Water and Hazardous Waste Treatment Research Division
Risk Reduction Engineering Laboratory
Cincinnati, Ohio 45268

RISK REDUCTION ENGINEERING LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY

CINCINNATI, OHIO 45268




DISCLAIMER

Development of the information in this report has been funded in part by the U.S. Environmental
Protection Agency under Cooperative Agreement No. CR812167 by the American Society of Civil
Engineers. The report has been subjected to Agency peer and administrative review and approved for
[...]
bubble pipe. This is known as the dynamic wet pressure (DWP).

2

i




PRESSURE LINES TO DIFFUSERS:

PURGE LINE

D IFFUSER 41§ AIR SUPPLY

Figure 1.

DIFFUSER #2

PRESSURE
MONITORING
BOX

\

AIR SUPPLY FROM
EXISTING SOURCE

. DIFFUSER #3

_DIFFUSER #4
rd

e 1

: i
‘Sketch of test header and accessqries.




®)

DWP ;
AIR TO !
BUBBLE PIPE :
NORMAL
Y o WY, ‘
LOW-DOWN |
ORIFICE ;
PLENUM ’

~—— HEADER

BUBBLER PIPE —3

‘00-00

-l

ORIFICE

= — f
LENUM h ™~ HEADER

|
1
i

|

: |
Figure 2. Sketch of test header and pressure monitoring box.
!




The test headers were installed so that the diffusers were at a depth of
approximately 1.5 m. (5.0 ft.) and at a position in the tank which was
meaningful for the assessment of fouling. The prescribed position was at the
end of the first grid (in a tapered system), or at the quarter point of a plug
flow tank, or anywhere in a completely mixed tank. When plant conditions made
it impractical to install the pilot header at the prescribed position, the
header was installed closer to the feed point. :

MEASUREMENTS

The diffuser study at each plant was conducted over a period of roughly
16 months starting from the date of the test header installation. The study
period was divided into phases, with each phase approximately four months
long. Because of scheduling problems, the length of study at each plant was
not always 16 months and the phases were not always four months ‘in length.

i

Air Rates and Pressure Drops

Air rates were controlled at approximately 1.0 scfm per diffuser. This
was accomplished by measuring and adjusting the flow rate at weekly intervals.
At the same time, the dynamic wet pressure was recorded. The procedure was
straight-forward and consisted of connecting the appropriate color-coded tubes
to the pressure monitoring box, reading the desired pressure differential,
and, if necessary, adjusting the air flow rate to the diffuser.;

At the conclusion of each 4 month phase, dynamic wet pressu}es were
measured at air rates of 1.0, 2.0 and 2.5 scfm, and the test header was lifted
from the tank for removal and characterization of stones. ,

Diffuser Characterization Schedule | :

The diffuser removal and characterization schedule was designed so that
the stones removed reflected both the incremental and cumulative effects of
fouling. Thus, at the conclusion of each phase except the first, two stones
were removed, one which had operated only the previous four months, and one
which had operated since the beginning of the study. Normally, a routine
characterization was performed on each stone removed. A special: cleaning
characterization was performed on stones removed at the 12 to 16 month
intervals. This was accomplished by the schedule described below.

At the conclusion of the fourth month, the diffuser stone in Position 1
was removed and replaced by a new stone. The removed stone was subjected to a
routine laboratory characterization for dynamic wet pressure (DWP), bubble
release vacuum (BRV), foulant analysis, and flow profile. At the eighth
month, the stone in Position 1 was again removed and replaced, and the stone
in Position 2 was removed. The Position 2 air outlet was plugged. A routine
characterization was performed on both stones. At the twelfth month, the
diffuser in Position 1 was again removed and replaced, and the stone in
position 3 was removed and the outlet was plugged. A routine characterization
was normally performed on both removed stones. Finally, at the sixteenth
month, the stones in Positions 1 and 4 were removed. A special cleaning

5




characterization was performed on these stones. This consisted of a routine
characterization for DWP, BRV, flow profile, and foulant analysis plus
measurement of oxygen transfer efficiency before and after acid cleaning the :
stone. Certain stones removed at the 12 to 16 month periods were also studied
to explore the influence of biofiim formation on fouling (Costerton, 1988)

Routine Diffuser Characterization

A routine diffuser characterization inciuded the following:

Foulant Analysis: This consisted of scraping the foulant off the
surface and analyzing for the weight of dry solids per unit area, volatile
and non-volatile content, and acid solubility. L

Bubble Release Vacuum: This was measured by applying a vacuum to a point
on the working surface of a thoroughly wetted diffuser stone and measuring
the vacuum required to withdraw bubbles at the specified flpx rate from
the point in question. A large number of points were sampled to obtain a
distribution of BRV values and these were averaged to obtain the BRV values
reported in this study. The BRV parameter is sensitive to the the
effective pore diameter at any point on the surface of the stone.

Dynamic Wet Pressure: The dynamic wet pressure (DWP) test measured the °
pressure differential across the diffusers while operating in a submerged
condition. The DWP was measured in situ during operation of the test
header as well as in the laboratory during characterization. Normally,
the DWP was reported at air rates of 1 and 2 SCFM. However, some of the
DWP tests were reported at other air rates, and this required interpolation
to obtain the DWP corresponding to the 1 and 2 SCFM. ‘

Gas Flow Profile: The gas flow profile test measured the rate of air
captured in three concentric circular areas centered over the diffuser
stone. This was used to quantitate the uniformity of air release across
the surface of the stone. 5

Details of the routine diffuser characterization procedureﬁare given in
Appendix C. Normally, this characterization was performed under the general
supervision of William C. Boyle at the University of Wisconsin.: .

Special Cleaning Characterization. ‘ , |

Diffusers from the fourth phase of the study were subjected to a special
cleaning characterization. This consisted of a routine characterization plus
laboratory OTE measurement in clean water before and after cleaning. Cleaning
was accomplished by hosing, acid application, and hosing (Milwaukee Method).
In addition, the foulant ash was analyzed for elemental composition by energy
dispersive spectroscopy. Details of this characterization are described in
Appendix C. Normally, this characterization was performed under the
supervision of David Redmon at the Ewing Engineering Laboratory !in Milwaukee.




Plant Operating Data.

Throughout the study, operating data were collected by personnel at each
participating plant. This information included influent and primary effluent
wastewater characteristics, final effluent characteristics, and process
information such as food/microorganism ratio, and sludge age.

COORDINATION ;

The diffuser test header was installed at the participating plants as
part of other studies supported by the ASCE-EPA Fine Bubble Diffused Aeration
Design Project. The investigators responsible for the varijous studies were
responsible for collection of the test header operating data and for removal
and shipment of the stones for characterization. C. Robert Baillod of
Michigan Technological University was responsibie for coordinating the
diffuser test header studies and compiling and analyzing the data obtained
from the various plants. ’ j




SECTION 3 ' : .
PLANT DESCRIPTIONS

Nine municipal activated siudge plants participated in the interplant
fouling comparison. Table I 1ists the plants along with the wastewater
characteristics and typical operating conditions. The data from certain
plants, such as Green Bay, and Madison were more complete than the data from
other plants such as Whittier Narrows and North Texas. Appendix B summarizes
the wastewater characteristics and operating conditions experienced at each
plant during the fouling study.

l
H

TABLE 1. CHARACTERISTICS OF PARTICIPATING PLANTS ;

Plant  Average Annual SRT Process Industrial Contribution
it ———— (d) Configuration —————mmemmm—l_ S
Flow * BOD, * % Flow., % BOD,
(MGD) . (mg/L) ;
Frankenmuth ~ 1.47 652 15.9 ©s . 45 . 71 i
L ;
Green Bay ' 40.0 375 2.5 CS 30 50 -
Jones Island  58.9 278 4.0 c 11 | 38
Madison 13.2 87 11.0 c 6 | 38 |
Monroe 2.2 418 8.0 SF 17 50
North Texas 14.0 100  10.0 SF NA | NA
Portage Lake 2.3 150  10.0 cs <5 <5
South Shore 98.0 100 7.9 SF 6 | 18
Whittier 12.5 96 2.3 c . NA | NA
Narrows |

* F]ow and BOD va]ues are for primary eff]uent except for Jones Island, which
usecd fine screen1ng and Portage Lake, which used only course screening.

CS = Contact Stab111zat1on C = Convent1onal SF = Step Feed

**k ] MGD = 3785 m*/d :




FRANKENMUTH, MICHIGAN

" This 5,560 m®/d (1.47 MGD) contact stabilization plant includes four
aeration tanks, or cells. The plant receives a substantial industrial load
consisting primarily of brewery waste. The plant recycles effluent from an
anaerobic digestor and filtrate from vacuum filters into the primary
sedimentation tanks. Table 2 summarizes the wastewater characteristics, and
Figure 3 shows a plan view of the aeration tanks.

TABLE 2. FRANKENMUTH PLANT PROCESS SUMMARY

Location: Frankenmuth, Michigan
Average Primary Effluent Characteristics:

Daily Flow: 5,560 m*/d (1.47 MGD)

BOD,: 652 mg/L

7SS: 310 mg/L

NHg: 10.9 mg/1 pH: 7.0

Temperature: 20 °C
Major Industrial Contributors: brewery and restaurants

Fraction of Filow: 0.45 ,

Fraction of BOD,: 0.71 i
Primary Treatment: sedimentation
Typical SRT: 15 days e
Tank Dimensions (each cell, L x W x D): 13.4 m (94 ft) x 6.7 m (22 ft) -

X 5.01m (16.4 ft) - :

\, Mixed Liquor
| T 7 (to clarifier)

Cells 1 and 2 are Reaeratlén Tanks

Cells 3, 4, 5, and 6 are Aeriatlon Tanks

] .
3 RAS —> /I\ /]\ Voiume of each Celli 450 m3
i
-CELL 1 CELL 4 |GELL % !
Approximate location ;
% RAS —> /_ of test header . ‘
8 s
N :

Primary »\1/ /r
Effluent

Figure 3. Frankenmuth pilan sketch of Cells 1-6. i
9




!
i

GREEN BAY, WISCONSIN

This plant consists of 4 parallel contact stabilization processes, each
of which includes an aeration and reaeration tank. The plant has a thermal
sludge conditioning system and recycles the thermal sludge conditioning liquor
to the activated sludge process. Filtrate from the sludge filters is also
recycled to the activated sludge process. Typical wastewater and process
characteristics are given in Table 3. Figure 4 is a plan view of the contact
and reaeration tanks of quadrant 4 showing the location of the diffuser test
heacler.

TABLE 3. GREEN BAY.PLANT PROCESS SUMMARY \

Location: Green Bay, Wisconsin

Average Combined Influent Characteristics *:

Daily Fiow: 151,000 m*/d (40 MGD)

BOD,: 375 mg/L

TSS: 224 mg/L
" NHy: 26 mg/L

‘pH: 7.0 ,

Temperature: 25 °C !

Thermal Sludge Conditioning Liquor and Sludge Fiitrate: i : )
Average Daily Flow: 1,890 m*/d (0.5 MGD) i .
Average BOD,: 7000 ma/L ‘ :
Average TSS: 3400 mg/L ,

Major Industrial Contributors: paper mills ' i
Fraction of Flow: 0.30 '
Fraction of BOD,: 0.50

Primary Treatment: sedimentation

Typical SRT: 2.5 days v E

Tank Dimensfons (L x W x D): 74 m (245 ft) x 22 m (74 ft) x 6.4 m (21 ft)

* Primary effluent and mill waste. N i

REAERATION TANK 4 <— RAS

AERATION TANK 4
5 € Nevw

location

Primary

Effluent ———> |

Aeration Tank Volumer 10440 m3 \

Mixed Liquor
(to clarifier)

Approximate locatton of test h;eader

{Test header was ﬁoved during the
study, new location shown using dots)

Figure 4. Green Bay Plant plan sketch of Tank 4. :
. 0 .




JONES ISLAND WEST PLANT, MILWAUKEE, WISCONSIN . ;

The Jones Island West Plant includes 2 batteries of 12 aeration tanks
each located north and south of the secondary clarifiers. Each tank consists
of two passes. The test header was installed in the first pass of Tank 6.
Screened sewage is combined with recycled sludge before it flows into the
-aeration tanks. The plant recycles vacuum filter filtrate and scrubber water
from dryers back into the activated sludge process. Characteristics of the -
combined recycle flows and plant influent are listed in Table 4. Figure 5
shows a plan view of Tank 6.

TABLE 4. JONES ISLAND WEST PLANT PROCESS SUMMARY |
Location: Milwaukee, Wisconsin |
Average Screened Influent Characteristics x: 5
Daily Flow: 222,940 m®/d (58.9 MGD)
BOD,: 278 mg/L .
TSS: 232 mg/L ' i
TKN: 32 mg/L ;
pH: 7.3 ;
Temperature: 18 °C ,
Major Industrial Contributors: breweries, food processors, tanneries
- Fraction of Flow: 0.11 ; .
Fraction of BOD,: 0.38 ‘
Primary Treatment: fine screening
Typical SRT: 4 days
Tanik Dimensions (each pass, L x W x D): 67.7 m (222 ft) x 6.7 m (22 ft)
X 4,6 m (15 ft) |

* [ncludes recycle flows

|
i

'
1
i
i

Mixed Liguor
(to clarifier) < ' ! j
Mixed Liquor — FR TANK #6 '

Approximate location
© of test header g

deration Tank Volume: 4160 m3;

Fighre 5. Jones Island West Plant plan sketch of Tank 6.
11




MADISON, WISCONSIN . §
This 151,000 m*/d (40 MGD) activated siudge plant is divided into two

sub-plants, East and West. The West Plant, in turn, is divided into Units 3
and 4. Each unit includes 1 three-pass aeration tank, and the test header was
placed in the first pass (labeled Tank 24) of Unit 3. The plant normally runs
at a relatively high SRT and produces a nitrified effiuent. Table 4 lists
some of the plants influent and process characteristics prior to the test
header installation, and Figure 5 is a plan view of the Unit 3.

TABLE 5. MADISON PLANT PROCESS SUMMARY, ,
Location: Madison, Wisconsin : i
Average Primary Effluent Characteristics: i
Daily Flow (West Plant): 50,000 m*/d (13.2 MGD) i
BOD,: 87 mg/L . :
TSS: 67 mg/L
NHs: 15 mg/L

pH: 7.8
Temperature: 16 °C !
Major Industrial Contributors: meat and cheese processors | -

Fraction of Flow: 0.06
Fraction of BOD,: 0.15
Primary Treatment: sedimentation
Typical SRT: 11 days :
Tank Dimensions (each pass, L x W x D): 80.8 m (265 ft) x 9.2
X 5.1m (16.7 ft)

== = OERRTTNINNITAITDTERARNI[VUSEBIEN mE=Dm MBI 4 3% 3K 3% 3% 3% 38

(30 ft)

S T

J:——— Approximate location of test iheader

B0 |

Primary
| Esnuent? TANK 24 2

‘ TANK 23 ‘
RAS {;
TANK 22 — 'Mixed

i<to clarifier>

Volume of each tanki 3780 m3

I

Figure 6. Madison Plant plan sketch of Unit 3 (Tanks 22, 23 and 24).
| 12 |




MONROE, WISCONSIN | ;

This is an 8,330 m*/d (2.2 MGD) plant that includes an aerated in-1ine
equalization basin between the primary clarifiers and the aeration tanks. The
equalization basin was in operation during most of the study. There are 3
two-pass aeration tanks, and the test header was installed at the end of the
first pass in Tank 2. Influent is fed step-wise along the first pass. The
plant receives a significant industrial load consisting primarily of soluble
cheese processing and brewing wastes. Characteristics of total waste load is
given in Table 6 and a plan view of the aeration basin which contained the
test header is given in Figure 7. ,

TABLE 6. MONROE PLANT PROCESS SUMMARY

Location: Monroe, Wisconsin |
Average Raw Influent Characteristics:

Daily Flow: 8,330 m*/d (2.2 MGD) '

BOD,: 418 mg/L

TSS: 212 mg/L

. TKN or NH,: NA ;

pH : NA : -

Temperature: NA : ;
Major Industrial Contributors: breweries and dairy and food processors

Fraction of Flow: 0.17 ‘

Fraction of BOD,: 0.50
Primary Treatment: sedimentation plus aerated, in-line flow equal1zat1on
Typical SRT: 8 days
Tank Dimensions (each pass, L x W x D): 31. 1 m (102 ft) x 7.6 m (25 ft)
' x 3.9m (12.8 ft) :

5”&’!.8"'5”B:!S3532838583"83358-BBBSS.!B:Ia.ﬂ’.’.:aﬂ.aa’.---,,-:---.------:.--
H

Mixed Liquor
(to clorifier)

. - — Approximate
: location of
test -header

RAS —>>| " | (] :
: Tank Volume: 1848 m3

S0% of 40% of 10% of |

Primary Primary Primary '

Effluent Effluent Effluent i

Figure 7. Monroe Plant plan sketch of Tank 2.
| 13




NORTH TEXAS PLANT, PLANO, TEXAS

This 53,000 m*/d (14 MGD) treatment plant is located near Ptano, Texas
and is a combined trickling filter and activated sludge plant. 'Lack of
information on the division of flow between the trickling filter and activated
sludge portions of the plant hampered interpretation of the plant operating
data. Figure 7 shows a plan view of the tank containing the test header.

Mixed Liquor
RAS (to clarifier)

11

.

Approximate
location of
test header

5 TANK #1 |
_9 :
t Catwalk
&« :
> Vad :
<
3
£
C
Q@

Figure 8. North Texas Plant plan sketch of Tank One. !

PORTAGE LAKE PLANT, HANCOCK,'MICHIGAN

This contact stabilization plant consists of two separate circular
modular units, each of which includes a contact tank, reaeration; tank,
clarifier, and aerobic sludge digestor. Both units were in operation during
-the study. This plant receives a relatively low strength and 1low temperature
influent, with aimost no industrial contribution to the waste load. Table 7
summarizes typical influent and process conditions for the plant, and Figure 9
is a plan view of Unit 2, which contained the test header. i “

14




TABLE 7. PORTAGE LAKE PLANT PROCESS SUMMARY
Location' Hancock, Michigan
Average Raw Influent Characteristics: \
Daily Flow: 8,700 m*/d (2.3 MGD) i
BOD,: 150 mg/L
TSS: 110 mg/1
NH, or TKN: NA :
pH: 7.4 5
Temperature: 16 °C - |
‘Major Industrial Contributors: none
Primary Treatment: coarse screening and preaeration |
Fraction of Flow Treated by Aeration Basin Studied: 0.50 3
Typical SRT: 10 days :
Tank Dimensions: Diameter of Clarifier: 11.9 m (39 ft)
Diameter each unit: 30 m (98.4 ft) |
Depth: 4.6 m (15 ft) f

i
|
1
|

Aeration Tank Volumer 340 m3

Primary
Effiuent

Approximate location Secondary |
of test header Effluent ‘ |

Figure 9. Portage Lake Plant plan sketch of Unit 2. |

SOUTH SHORE PLANT, MILWAUKEE, WISCONSIN :

This plant has 28 single-pass aeration tanks. Primary effluent is fed at
the head and step-wise along both sides of each tank. The test header was
located in Tank 9, approximately 27 m. (90 ft.) from the head of the tank.
Typical primary eff]uent and process characteristics are given 1n Table 8, and
Figure 10 shows a plan view of Tank 9. |

15




TABLE 8. SOUTH SHORE PLANT PROCESS SUMMARY
Location: Milwaukee, Wisconsin '
Average Primary Effiuent Characteristics: :
Daily Flow: 371,000 m*®/d (98 MGD) ' ;
BOD,: 100 mg/L :
TSS: 72 mg/L j
TKN: 29 mg-N/L !
pH: 7.7 : i
Temperature: 15 °C : Z
Major Industrial Contributors: glue processors, food processors, and machine
industries ;

Fraction of Flow: 0.06
Fraction of BOD,: 0.18
Primary Treatment: sedimentation

Typical SRT: 7.9 days
Tank Dimensions (each pass, L x W x D): 113 m (370 ft) x 9.1 m (30 ft)

|
i

4.6 m (15 ft)
DS gaxamnEemEmmureome = ==!==---azs---===:as:z-::g.q------.-----..
Primary ‘ Primary ' *
Effluent Effluent
Primary  Mixed
Effluent —> TANK # 4 —> Liquor
uen T /\E  (to clarifier)
RAS T. T’ }
Primary | Primary
Effluent Effluent
Approximate location Aeration Tank Volumet§4710 m3

of test header

Figure 10. South Shore Plant plan sketch of Tank 9.

WHITTIER NARROWS PLANT, LOS ANGELES, CALIFORNIA

A notable feature of this plant, located in Los Angeles, is its
capability to control its influent flow rate. This is possible because the
plant withdraws wastewater from an interceptor sewer, and need only treat a
portion of the flow. The portion not treated proceeds to another treatment
facility. Because of this capability, the plant treats a relativeiy constant
flow. Table 9 summarizes the wastewater and process characteristics and
Figure 11 shows a plan view of the aeration tanks.

16




|
TABLE 9. WHITTIER NARROWS PLANT PROCESS SUMMARY
Location: Los Angeles, California . f
Average Primary Effluent Characteristics:
Daily Flow: 47,300 m*/d (12.5 MGD)
BOD,: 96 mg/L !
TSS: 95 mg/1 ;
NH, or TKN: NA ‘ i
pH: NA
Temperature: 25 °C ;
Major. Industrial Contributors: NA A @
Primary Treatment: sedimentation
Typical SRT: 2.5 days

— Tank 3 —_—
- Mixed Liquor
Primary ~ 7
Effluent AN = Tank 2 —_— ('%:o clarifler) .
— Tank 1 . —_—

RAS

v
k Approximate location

of test header

Figure 11. Whittier Narrows Plant plan sketch.

17




SECTION 4 |
RESULTS

DATA DIRECTORY | |

The reduced data are presented in three tables for each paﬁticipating
plant. These tables are titled: i

(Plant Name) Summary of Diffuser Fouling 5

These tables 1ist the date, elapsed time (time the characterized stone
resided in the tank), field and laboratory DWP, laboratory BRV, flow